EPA GUIDELINES FOR WATER REUSE 2012
THE NEW GUIDELINES AND NEW JERSEY

AAEES/NJWEA Wesley Eckenfelder Memorial Breakfast

CDM

mith

Paul R. Cabral, P.E.
CDM Smith

Allegra K. da Silva, PhD
CDM Smith

September 2012

’ FROM THE AMERICAN PEOPLE



What Will You Know After 60-Minutes?

 EPA Water Reuse Guidelines - What and Why??
 Reuse in New Jersey and New York?

EPA Guidelines For Water Reuse 2012



Federal Regulatory Framework

* There are no federal reuse regulations in the US
* EPA offers water reuse guidelines

* Reuse rules, guidelines and policies are
implemented state-by-state

* 44 states have reuse regulations or guidelines
e 6 states reuse is reviewed on a case-by-case

EPA Guidelines For Water Reuse 2012
[...]
%R = R/(R+D), expressed as a percent;’
YR = percent

The total wastewater that was reused for each reuse type in the previbhs’ calend: ar. This information should

be provided in the chart format utilized in the RWBR Usage Table below;

RWBR Usage Table.
RWBR | Specific RWBR Type ‘Locatior
Category : : k allons;
For Example:
RA-CM__| Street Sweeping | Focal Township. . 42,000
RA-IS _| Sanitary SewerJetting __| Facility Séiver Servicé Area 15,000
RA-IS STP Washdown':: X Sewage Treatment Plant 43,000
B Grand Total (R) 100,000

Attach additional pages as necessary.

An update to the correlation between Total Suspended Solids and Turbidity, if necessary;

; Correlation =
Submit a completed copy: of this form to:
For paper copiés: For electronic copies:
Mail Code 401 - 02B ben.manhas@dep.staf

Division of Water Quality

Bureau of Surface Water Permitting
P.O. Box 420

Trenton, NJ 08625-0420

EPA Guidelines For Water Reuse 2012




New Jersey’s RWB

Program — 2014 Report

Calendar Year 2014
5
£
5 ¢ £ =& o
Facility 7 S T SE i
PUBLIC ACCESS RESTRICTED ACCESS

Bristol-Myers 000795 1,282,624 1,282,624
Kraft Foods 002577} 6,633,000 6,633,000
PolyOne 004286§ 133,585 100,000} 55,150,000 100.000 55,483,585
Valero (Paulsboro Ref.) 00502 16,550,000 58,600,000 7,120,000 13,780,000 96,050,000
BCUA - Little Ferry 0200; 1,258,619,000] 269,000,000 1,527,619,004
[Cape May WTF 020371 52.00 52,000

[Town of Cli

[Skillman Vi

[Willingboro

[Joint Meetis
Hanover SA

=22014 Total Reclaimed

Water Reportedly Reused:

==Type | — Public Access Systems:
==Type Il — Restricted Access/Non-Edible Crop Systems: 4.4 MG
z=Type |V - Industrial/Maintenance/Construction:

9.75 BG
6.11 BG
2.53 BG

- Non-Contact Colling Water:
- Plant Wash Down Water (As Reported to DEP):

[CMCMUA 052990 2,739,030 10.207.879 12.946.909)
Pike Brook STP o 9,197,760 9,197,764
[Fomestcaa WP 098663 11,504,245 11,504,245
MCUA 165832 2,500,000,000 1,000,000,000 500,000,000
PVSC 165883 49,000} 49.000

0
59,606.200] 2,739,030 11,504,245 0 0 9 0| of 1404000 0 0] 8.000[ 16,683,585 13,700) of 362,582]  6,118,793.207 [ 7805) 70200000 1075,993,054] 2528966566  9.523.20197)
Percent 061 0.03 0.12] 0.00} 0.00 0.00 0.00 0.00 001 0.00 0.00} 0.00 0.17) 0.00} 0.00) 0.00} 62.29) 0.00) 0.00) 0.07) 10.95] 25.74 100.0¢
(Gallons)
RA (not NCCW) 3,630,559,292] 36.96%) Abbreviations RA - Restricted Access
RA (NCCW) 62.20%) PA - Public Access
PA 0.75%) NCCW - Non Contact Cooling Water
STP - Sewage Treatment Plant

EPA Guidelines For Water Reuse 2012

DPW - Department of Public Works




Case Study Example — Golf Course Irrigation
Evesham MUA-EImwood WWTF/Indian Spring Golf Course

e Evesham MUA-Elmwood .
WWTF effluent used as the
source of irrigation water at
the Indian Springs Golf
Course

Indian Springs Golf Course
ownhed and operated by
Evesham Township located
in Marlton, NJ and in NJDEP
Critical Areas #2

EPA Guidelines For Water Reuse 2012




Case Study Example — Golf Course Irrigation
Evesham MUA-EImwood WWTF/Indian Spring Golf Course

 Evesham MUA-EImwood WWTF secondary effluent followed
sand filtration and chlorination/dechlorination

* Reclaimed water is pumped to Indian Spring via a 0.5 mile
force main to a lined irrigation storage pond

e All capital and operating expenses for pumping and force
main paid by Evesham MUA

* In 2014, EImwood WWTF sends Indian Springs 16.5 MG of
reclaimed water during the golf season.

Evesham MUA - EImwood WWTF Indian Spring Golf Course

Golf Course
Irrigation System

® Sand Filtration

EPA Guidelines For Water Reuse 2012



Case Study Example — Golf Course Irrigation
Evesham MUA-EImwood WWTF/Indian Spring Golf Course

 NJPDES Additional Permit Limits for Evesham-Elmwood
WWTF Reclaimed Water:

Parameter Evesham MUA-ElImwood
WWTF

TSS 5.0 mg/I (Instantaneous Max)

Turbidity 2 NTU

Fecal Coliform 2.2/100ml (7 day median)
14/100ml (Instantaneous Max)

Residual Chlorine | 1.0 mg/l (minimum)

EPA Guidelines For Water Reuse 2012




Case Study Example — Golf Course Irrigation
Evesham MUA-EImwood WWTF/Indian Spring Golf Course

* Reclaimed Water Discharge Permit Limits Comparison

Reclaimed Water

2012 EPA Water Reuse

Yarmouth-Dennis STP Irrigation

Evesham-ElImwood WWTF (NJ)

Characteristics Guideline for Urban Storage Tank (MA)
Reuse — Unrestricted
pH (1) 6-8 6.5-8.5 4.5-9
BODS5 (1) <10 mg/I 30 mg/I 10 mg/l (Monthly Ave)
15 mg/l (Weekly Ave)
TSS - - 5 mg/| (Instantaneous Max)
Turbidity <2NTU 2 NTU 2 NTU

Fecal Coliform

No detectable colonies/
100ml

NA/100ml (7-day median value)
14 /100ml (Instantaneous Max)

2.2/100ml (weekly median)
14/100ml (Instantaneous Max)

Residual Chlorine

1.0 mg/l (min)

NA (2)

1.0 mg/l (minimum)

Total Nitrogen
(NO2 + NO3 + TKN)

14 mg/I (Annual Average)
30 mg/I (Instantaneous Max)

Note:

(1) Standard Plant Effluent Monitoring
(2) Chlorination not allowed on Cape Cod

EPA Guidelines For Water Reuse 2012




Case Study Example — Power Plant Cooling
Linden Roselle Sewerage Authority (LRSA)/PSEG Power

e PSEG Poweris 1,300 MW  LRSA wastewater effluent
natural gas combined-cycle used by power plant for
power plant in Linden, NJ cooling water supply source

36

EPA Guidelines For Water Reuse 2012



Case Study Example — Power Plant Cooling
Linden Roselle Sewerage Authority (LRSA)/PSEG Power

 LRSA WWTF uses activated sludge for secondary treatment
along with UV Disinfection

e PSEG Power constructed shallow bed sand filters on leased
LRSA property to provide additional filtration

* Minor chemical treatment at PSEG Power

* Capital Cost of Project approx. S15M

* In 2014, 1.2 BG of Reclaimed Water Supplied to PSEG Power
* Source of revenue for LRSA (approx. $200k-$S350k)

PSEG SAND PSEG Power PSEG Power Coolin
LRSA WWTP FILTER Chemical g
System

Conditioning
t> Arthur Kill

EPA Guidelines For Water Reuse 2012



WHAT ABOUT NEW YORK??




New York’s State of State’s Water Reuse

* In 2010, NYSDEC Completed
“Potential Reuse of P o o vomn st et
Greywater and Reclaimed
Wastewater in New York
State” Report
— Summary of other states

water reuse programs

including 2004 EPA
Guidelines for Water Reuse

— Summary existing NYS —
water reuse projects

— Provides regulatory
recommendations

39

EPA Guidelines For Water Reuse 2012



Potential for Reuse in New York State?

* New York State is considered
“Water Rich”

* Population growth and
density in some areas are
beginning stress local water
systems

e Potable water from

reclaimed water not
recommended by NYSDEC
and NYSDOH

Figure 1: Spatial Patterns of New York State Precipitation

EPA Guidelines For Water Reuse 2012



Drivers for Water Reuse in New York State

e Lack or limited availability
of water supply

* Nutrient load reduction
* Building LEED certification
* Green philosophy

N

41

EPA Guidelines For Water Reuse 2012



Current Water Reuse Types and
Projects in New York State

* Golf course irrigation
— Lack or limited water availability
— Nutrient reduction

* Power plant cooling tower water
* In-building reuse

EPA Guidelines For Water Reuse 2012



So...What’s the Next Step for New York

* Inthe NYSDEC 2010 Water Reuse Report, “DEC recommends
the development of a guidance document to provide
technical criteria to interested parties rather than
development of regulations and criteria for wastewater

reuse.”

EPA Guidelines For Water Reuse 2012




Presentation Take Away

e EPA Water Reuse Guidelines = Great Technical and Practical
Reference

* Water Reuse Will Expand in New Jersey and New York
* Portable Reuse is Coming!!!

EPA Guidelines For Water Reuse 2012



Questions

Paul R. Cabral, P.E.
518-782-4500 x24530
CabralPR@cdmsmith.com

Kati Bell, Ph.D., P.E., BCEE-CDM Smith
615.340.6528
BellKY@cdmsmith.com

Allegra da Silva, Ph.D., CDM Smith
203.606.3305
dasilvaak@cdmsmith.com

GUIDELINES

for Water Reuse

SEPA  DRAFT

2012

: - Guidelines for Water Reuse
GUIDELINES,FOR [S=——="ilua
WATEE'REUSE

EPA Guidelines For Water Reuse 2012




NEW YORK REUSE EXAMPLES




Case Study Example — Power Plant Cooling
Albany Co South WWTP/Empire Generating Co

 Empire Generating e Upto 3.1 MGD (Annual
Company LLC is 635 MW Average)
natural gas fired power * Source of revenue for
generation plant in Albany Co Sewer District

-

Rensselaer, NY

* Albany Co South WWTP
effluent used by power
plant for cooling water
supply source

* Final effluent diverted into
0.5 mile pipeline under
Hudson River

47

EPA Guidelines For Water Reuse 2012



Case Study Example — Power Plant Cooling
Albany Co South WWTP/Empire Generating Co

e Albany Co South WWTP uses activated sludge for secondary
treatment

* No process modifications required at Albany Co South
WWTP

* No effluent monitoring or report changes required
* Additional treatment required at Empire Generating

Empire Generation Cooling

Albany Co South WWTP System

EPA Guidelines For Water Reuse 2012




Case Study Example — Power Plant Cooling

Albany Co South WWTP/

]
? Monochloramine

Blend Panels

Empire Generating Co

Sodium < y
Hypochlorite Feed
Anliscalant
Cooling Service >
Tower Water M
Basin Distribution
UF Standard Backwash F'“’é:i‘émp A Tote
Backwash Service 4}
~Water
Ultrafiltration i I%lstrlbunon
Banks (3X2) i umps (2) Sodium Bisulfate Sodium
i —- for RO Layup Hydroxide permeate
i 1 > Forwardin
v Pumps (3
y C
UF Feed >
25 Cell Dynasand Pumps (2) Ssigfee‘q':nk Reverse Osmosis >
Upflow Filters 9 Seryice Water A Banks (3) » RO Flush
1 ooster
] ‘ TWI Pumps (3) RO Reject
. Backwash/Rmse
— ,, Sodum. Sodium Bisulfate Pumps (2
lypochlorite ~e- = Service Water to Shutdown Flush k!
NC Fire Pump Skid _ v
N 4
y >
Evaporator
: Cooler Makeup
Plant Steam
| 2 v Makeup
+ NOx Control
(ix) — Y Polishing Mixed B’f;ﬂ;‘?s‘(;) Dilution -4+
@ Bed Exchangers Water Bulk Cooling
) Pumps (@) | syifuric Towers
Flocculant Mix Aci
. System (2) < Tank Ultraﬂtratmn
JV
Cooling <
\ Tower
b Basin —
. Acid Regeneration Bulk
f.‘ System (2) Sodium
3 Hy'drmfde
Recycle anl > Ultrafiltration
- Flocculator Tank J Banks
i
Rake S <
Recycle L ) 4 Sodium
\ati PTransfz(a;) Cieaning Solution < Hyp_?chll?rlte Otratitrat
rding umps Cleaning Solution i an rafiitration
s @) . from RO Banks - Yo UF Banks ) Caustslisitg%‘e?gn)-anon ! Banks
iy F— 3 | Cleaning Solution kg Plant
| Cleaning Solution to RO Banks vV Effluent
% Tote from UF Banks P Neutrali-
+ Sludge E 5 4 5 Zation Wastewater
] Transfer PR Tank Discharge Tote
Pumps (2) >
Wastewater Neutralization
Transfer Pumps Recirculation/
Plate and Frame Forwarding Pumps (2) Bisulfite
Wastewater
| Drain Sodium Bisulfite

EPA Guidelines For Water Reuse 2012

49




Case Study Example — Golf Course Irrigation
City of Oneida WWTP/Turning Stone Resort

* Turning Stone Resort and e City of Oneida WWTP sends

Casino owned and operated Turning Stone 1.1 MGD
by Oneida Nation located during the golf season and
near Verona, NY approximately 0.5 MGD

* City of Oneida WWTP during winter
efﬂuent use d aS the Source x Yo cormputen and shen open i e aguin. 1 the a4 x Sl peact, you may have 16 deiete e image and inen imsent it again e

of irrigation water at three
golf courses plus building
system water

EPA Guidelines For Water Reuse 2012



Case Study Example — Golf Course Irrigation
City of Oneida WWTP/Turning Stone Resort

e City of Oneida's WWTP secondary effluent for Turning Stone
undergoes further treatment before being pumped to
Turning Stone via a 4 mile force main

* All capital and operating expenses filtration and disinfection,
force main and pumping plus a share of the WWTP admin
cost is paid by Oneida Nation

City of Oneida WWTP Turning Stone Resort

Secondary Treatment |:>[ Oneida Creek ‘]

! (~

@ AC Mark-up

Co-Gen
Cooling

Cloth Dish Filtration |:> Disinfection

EPA Guidelines For Water Reuse 2012



Case Study Example — Golf Course Irrigation
City of Oneida WWTP/Turning Stone Resort

* SPDES Permit Limits for City of Oneida WWTP:

Parameter City of Oneida WWTP at
Force Main Entrance
Nitrate-N 20 mg/l (daily max)

Total Coliform 5,000/100mI! (maximum)
2,400/100ml (daily ave)

Fecal Coliform 400/100ml (7-day geo mean)
200/100ml (30-day geo mean)

Residual Chlorine | 0.5-2.0 mg/I

EPA Guidelines For Water Reuse 2012




Case Study Example — Golf Course Irrigation
City of Oneida WWTP/Turning Stone Resort

* SPDES Permit Limits Comparison

Effluent
Characteristics

2012 EPA Water Reuse
Guideline for Urban
Reuse — Unrestricted

Yarmouth-Dennis STP Irrigation Storage
Tank (MA)

City of Oneida WWTP at
Force Main Entrance (NY)

pH 6-8 6.5-8.5 -
BOD5 <10 mg/I 30 mg/I -
Turbidity <2NTU 2 NTU -

Fecal Coliform

No detectable colonies/
100ml

No detectable colonies/100ml (median value)
and not to exceed 14 colonies/100ml in any
single sample

400/100ml (7-day geo mean)
200/100ml (30-day geo mean)

Total Coliform

5,000/100ml (maximum)
2,400/100ml (daily ave)

Residual Chlorine

1.0 mg/l (min)

NA (Chlorination not allowed on Cape Cod)

0.5-2.0 mg/I

Total Nitrogen
(NO2 + NO3 + TKN)

14 mg/l annual average, not to exceed 30 mg/
| in anyone sampling period

Nitrate-N

20 mg/I (daily max)

EPA Guidelines For Water Reuse 2012




